
 

University of Alberta 

 

Identification of Data Requirements for Calibration of a Steady 

State ASM2d Model at GBWWTP 

 

by 

 

AYISHVARYAA GHANESH 
 

 

A thesis submitted to the Faculty of Graduate Studies and Research  

in partial fulfillment of the requirements for the degree of  

 

 

Master of Science 

in 

Environmental Science  

 

 

Civil and Environmental Engineering Department 

 

 

©AYISHVARYAA GHANESH  

Spring 2010 

Edmonton, Alberta 

 

 
Permission is hereby granted to the University of Alberta Libraries to reproduce single copies of this 

thesis and to lend or sell such copies for private, scholarly or scientific research purposes only. Where the 

thesis is converted to, or otherwise made available in digital form, the University of Alberta will advise 
[...]
2.0 LITRATUTE REVIEW................................................................................6 

2.1 NEED FOR WASTEWATER TREATMENT PLANT .......................6 

2.2 PROCESSES IN A WASTEWATER TREATMENT PLANT ...........7 

2.3 BIOLOGICAL NUTRIENT REMOVAL ............................................8 

2.3.1 NITROGEN REMOVAL: ..........................................................9 

2.3.2 PROCESS CONFIGURATIONS: ............................................14 

2.3.3 PHOSPHORUS REMOVAL:...................................................16 

2.3.4 ADVANTAGES OF BNR TEATMENT .................................21 

2.3.5 LIMITATIONS OF BNR TREATMENT ................................22 

2.4 PROCESS CONTROL .......................................................................24 

2.5 MODELLING AND SIMULATION .................................................27 

2.5.2 IMPORTANCE OF MODELLING..........................................31 

2.5.3 REQURIEMENTS FOR MODEL CALIBRATION................32 

2.5.4 SENSITIVITY ANALYSIS .....................................................33 

2.6 MONOD KINETICS ..........................................................................33 

2.7 ACTIVATED SLUDGE MODEL PLATFORMS .............................35 

2.8 PARAMETER ESTIMATION............................................................50 

2.9 WASTEWATER CHARACTERIZATION .......................................51 

2.10 ESTIMATION OF KINETIC AND STOICHIOMETRIC 

COEFFICIENTS.......................................................................................54 

CHAPTER 3 ....................................................................................................57 

3.0 METHODS AND MATERIALS ...............................................................57 

3.1 MODEL DEVELOPMENT AND CALIBRATION...........................57 

3.2 SAMPLE COLLECTION...................................................................61 

3.3 SAMPLE ANALYSIS.........................................................................63 



 

CHAPTER 4 ....................................................................................................65 

4. RESULTS AND DISCUSSION...................................................................65 

4.1 DEFAULT MODEL VALUES............................................................66 

4.1.1 CBOD Modelling......................................................................66 

4.1.2 NTOX Modelling......................................................................67 

4.1.3 TSS Modelling ..........................................................................68 

4.1.4 OPO4 Modelling........................................................................69 

4.1.5 NH3 Modelling ..........................................................................70 

4.2 SENSITIVITY ANALYSIS ................................................................71 

4.3 MODEL CALIBRATION...................................................................78 

4.3.1 CBOD modelling ......................................................................78 

4.3.2 NTOX Modelling......................................................................79 

4.3.3 TSS Modelling ..........................................................................80 

4.3.4 OPO4 Modelling........................................................................81 

4.3.5 NH3 Modelling ..........................................................................82 

4.4 DISCUSSION.....................................................................................83 

CHAPTER 5 ....................................................................................................89 

5.0 CONCLUSIONS: ...............................................................................89 

5.1 RECOMMENDATIONS ....................................................................92 



 

 LIST OF TABLES 

TABLE 2.7.1: Process equations for aerobic heterotrophic growth rate….37 

TABLE 2.7.2: ASM2d model process equations………………………….41 

TABLE 2.7.3: Definition of model components…………………………..47 

TABLE 4.1: List of kinetic parameters calibrated after sensitivity 

analysis…72 

TABLE 4.2: CBOD concentration of primary effluent measured at the plant 

and predicted by the model ……….. .….………………………………….84 

 

LIST OF FIGURES 

FIGURE 1: BNR configuration at GBWWTP. ...........................................3 

FIGURE 4.1.1: Comparison of measured and predicted CBOD 

concentration using default values of model kinetic parameter. 

Symbols lying on the 45o line would indicate perfect agreement 

between modelled and observed values. ...........................................66 

FIGURE 4.1.2: Comparison of measured and predicted NTOX 

concentration using default values of model kinetic parameter. 

Symbols lying on the 45o line would indicate perfect agreement 

between modelled and observed values............................................67 

FIGURE 4.1.3: Comparison of measured and predicted TSS concentration 

using default values of model kinetic parameter. Symbols lying on 

the 45o line would indicate perfect agreement between modelled and 

observed values. ................................................................................68 

FIGURE 4.1.4: Comparison of measured and predicted OPO4 

concentration using default values of model kinetic parameter. 

Symbols lying on the 45o line would indicate perfect agreement 

between modelled and observed values............................................69 

FIGURE 4.1.5: Comparison of measured and predicted NH3 concentration 

using default values of model kinetic parameter. Symbols lying on 



 

the 45o line would indicate perfect agreement between modelled and 

observed values.................................................................................70 

FIGURE 4.2.1: Effect of rate of lysis of PAO on the effluent OPO4 

concentration, where 100% = default value, 50% = 50% reduction in 

the default value, 150% = 50% increase in the default value. ..........73 

FIGURE 4.2.2: Effect of rate constant for storage of XPHA on the effluent 

OPO4 concentration, where 100% = default value, 50% = 50% 

reduction in the default value, 150% = 50% increase in the default 

value. .................................................................................................74 

FIGURE 4.2.3: Effect of saturation coefficient for growth on acetate for 

PAOs on the effluent OPO4 concentration, where 100% = default 

value, 50% = 50% reduction in the default value, 150% = 50% 

increase in the default value..............................................................75 

FIGURE 4.2.4: Effect of maximum growth rate of autotrophs on the 

effluent OPO4 concentration, where 100% = default value, 50% = 

50% reduction in the default value, 150% = 50% increase in the 

default valu........................................................................................76 

FIGURE 4.2.5: Effect of autotrophic maximum growth rate on the 

effluent NH3 concentration, where 100% = default value, 50% = 50% 

reduction in the default value, 150% = 50% increase in the default 

value. .................................................................................................76 

FIGURE 4.3.1: Comparison of measured and predicted CBOD 

concentration using calibrated values of model kinetic parameter. 

Symbols lying on the 45o line would indicate perfect agreement 

between modelled and observed values. ...........................................78 

FIGURE 4.3.2: Comparison of measured and predicted NTOX 

concentration using calibrated values of model kinetic parameter. 

Symbols lying on the 45o line would indicate perfect agreement 

between modelled and observed values............................................79 

FIGURE 4.3.3: Comparison of measured and predicted TSS concentration 



 

using calibrated values of model kinetic parameter. Symbols lying on 

the 45o line would indicate perfect agreement between modelled and 

observed values. ................................................................................80 

FIGURE 4.3.4: Comparison of measured and predicted OPO4 

concentration using calibrated values of model kinetic parameter. 

Symbols lying on the 45o line would indicate perfect agreement 

between modelled and observed values. ...........................................81 

FIGURE 4.3.5: Comparison of measured and predicted NH3 concentration 

using calibrated value of model kinetic parameter. Symbols lying on 

the 45o line would indicate perfect agreement between modelled and 

observed values. ................................................................................82 

 



 

LIST OF ABBREVIATIONS 
 
ASM Activated Sludge Model 

BNR Biological Nutrient Removal 

CBOD Carbonaceous Biological Oxygen Demand 

CBOD Model Effluent CBOD predicted by the model 

COD/ TCOD Chemical Oxygen Demand 

sCOD Soluble Chemical Oxygen Demand 

DO Dissolved Oxygen  

FE Final Effluent 

GBDATA Data from Gold bar 

HRT Hydraulic Residence Time 

IR Internal Recycle 

MLSS Mixed Liquor Suspended Solids 

MLVSS Mixed Liquor Volatile Suspended Solids 

NH3 Ammonia Nitrogen 

NH3 Model Effluent NH3 predicted by the model 

NTOX Total Oxidized Nitrogen 

NTOX Model Effluent NTOX predicted by the model 

OPO4 Soluble Orthophosphate 

OPO4 Model Effluent OPO4 predicted by the model  

PAO Phosphorus Accumulating Organisms 

PE Primary Effluent 

RAS Return Activated Sludge 

rbCOD Readily Biodegradable COD 

SRT Solids Residence Time 

TKN Total Kjeldahl Nitrogen 

TN Total Nitrogen 

TP Total Phosphorus 

TS Total Solids 

TSS Total Suspended Solids 

TSS Model Effluent TSS predicted by the model 

UBOD Ultimate Carbonaceous BOD 

VFA Volatile Fatty Acids 

VSS Volatile Suspended Solids 

WAS Waste Activated Sludge 

WWTP Wastewater Treatment Plant 



1 
 

CHAPTER 1 

INTRODUCTION  

Goldbar wastewater treatment plant (GBWWTP) was opened in 1956 as 

Canada’s largest activated sludge treatment plant to treat domestic waste. It is 

located along the southwest shore of the North Saskatchewan River. Presently 

the plant serves a population of 700,000 and handles an average daily flow of 

340 ML/D and a peak daily flow of 550 ML/D. Approximately 95% of sewer 

flow from Edmonton is treated by GBWWTP.  

There were two major expansions at the plant during late 1960’s and early 

1980’s to increase their treatment capacity. In 1996 secondary aeration tanks 

were converted to bioreactors for nutrient removal along with the installation 

of two new bioreactors and secondary clarifiers. In 2004 an additional 

bioreactor and secondary clarifier was installed and the plant presently has 11 

bioreactors and secondary clarifiers numbered from 1 through 11. In 1998 U-V 

disinfection facility was also added for tertiary level treatment. In 2006 

enhanced primary treatment was introduced to improve treatment during peak 

flow. The plant is currently owned by the city of Edmonton. 

Wastewater entering the plant passes though various treatment stages before 

being discharged into the North Saskatchewan River. The various treatment 

stages include: 

1) Pre-treatment: Raw effluent first enters aerated grit chambers. There are 7 



2 
 

grit chambers currently installed at the plant. In the grit chambers because of 

aeration, grit and other coarse material settle while the organics remain in 

suspension. Settled grit is removed using screw augers. The effluent then 

passes through bar screens. Materials trapped in the bar screens are removed 

using raker bars and are disposed along with the grit in landfills. 

2) Primary treatment: After passing though mechanical screens, the effluent 

enters rectangular primary settling tanks/ primary clarifiers. There are 

currently 8 primary clarifiers installed at the plant. Dense solids settle under 

the influence of gravity in these large tanks and the lighter particles rise up and 

float on the surface forming scum. Mechanical scrappers operate at a slow 

speed of 2ft/ min (0.01 m/sec) gently scrapping off the settled sludge and scum. 

The sludge and scum are pumped to anaerobic digesters. Following anaerobic 

digestion, sludge is thickened in lagoons and then used as fertilizer. Around 

55% of total suspended solids (TSS) and 45% of biological oxygen demand is 

removed during this stage of treatment. The effluent form the primary clarifier 

is referred to as the primary effluent and enters bioreactors for secondary 

treatment. 

3) Secondary treatment: Primary effluent is distributed among the 11 

bioreactors. Each bioreactor is divided in to 4 parallel passes. The dimensions 

of each pass are as shown in Table 1.A, Appendix 1. The BNR configuration 

operated at goldbar for nitrogen removal is single-sludge preanoxic (shown in 

Figure 1). 



3 
 

 

FIGURE 1: BNR configuration at GBWWTP. 
 

Pass I: Pass I is divided in to three distinct zones, separated by baffles. Three 

zones in this pass are:  

a) Pre-anoxic: Primary effluent enters this zone along with the return 

activated sludge (RAS) from the secondary clarifier. This zone is devoid of 

free oxygen. The only sources of oxygen for the microorganisms growing 

in this zone are the nitrates from the RAS and primary effluent. In this 

zone biological conversion of nitrates and nitrites to nitrogen gas 

(denitrification) occurs. Effluent from this zone enters the anaerobic zone. 

RAS flow is maintained at 100% the influent flow rate. RAS (sludge 

settled in the secondary clarifier) is rich in biomass and helps to maintain 

the microbial community for BNR process. 

b) Anaerobic zone: The effluent stream stripped off nitrates and nitrites 

(inhibitors in this zone) enters the anaerobic zone. Here the phosphorus 

P
R

E
 A

N
O

X
IC

 

RAS 

Primary effluent Internal recycle 

A
N

A
E

R
O

B
IC

 

A
N

O
X

IC
 

A
E

R
O

B
IC

 

SECONDARY 

CLARIFIER 

SECONDARY 

CLARIFIER  

 

FINAL 

EFFLUENT 



4 
 

accumulating organisms (PAO) uptake volatile fatty acids (supplemented 

externally from fermenter) and store them as poly-hydroxy-butarate. 

Energy requirement for this step comes from the hydrolysis of stored 

polyphosphate (in aerobic zone).  

c) Anoxic zone: Effluent from the anaerobic zone along with the recycle from 

the aerobic zone (end of pass IV), called the internal recycle (IR) enters 

this zone. The IR stream is rich in nitrates and nitrites. Similar to the 

pre-anoxic zone denitrification occurs. IR flow is maintained as 2-3 times 

the influent flow rate.  

Pass II, III and IV: The final three passes are aerobic zones where two major 

processes take place. One of them is the growth of PAOs and their uptake of 

phosphorous as polyphosphates. The second major process is the growth 

autotrophic organisms for the conversion of ammonia to nitrates and nitrites 

(nitrification). The hydraulic retention time at the aerobic zone is maximum, 

for the slow growing autotrophs and PAOs.    

The BNR process configuration at GBWWTP is such that most of the CBOD 

is removed in the anoxic zone so as to reduce the oxygen demand in the 

aerobic zone. This saves cost and energy. 

Effluent from the BNR (end of pass IV) enters the subsequent clarifier. Here 

the biomass is separated from the treated effluent. 90% of the settled sludge is 

recycled back to the pre-anoxic zone and 10% is wasted as waste activated 

sludge (WAS). The WAS is pumped in to anaerobic digesters. The effluent 



5 
 

from the clarifier enters U-V disinfection facility before being finally 

discharged into the river (Molla, 2008).  

1.1 OBJECTIVE AND SCOPE OF PROJECT   

The scope of this project was to evaluate the use of historic data available in 

the Gold Bar WWTP archives and information available in the literature to 

calibrate the ASM2d steady state model. The goal of this work was to identify 

data needs for the calibration of the ASM2d model and to catalogue parameter 

estimation methods. 



6 
 

CHAPTER 2 

2.0 LITRATUTE REVIEW 

2.1 NEED FOR WASTEWATER TREATMENT PLANT        

Wastewater is generated from both industrial and domestic activities. Fresh 

water is often used for various domestic and industrial activities and the used 

water (wastewater) is discharged into water bodies. In order to protect the 

aquatic bodies from water pollution the waste stream has to be treated before 

being discharged. So the basic need for a wastewater treatment plant is to 

achieve a simple goal- protect nature’s resources and maintain a balance in the 

ecosystem (USDE 1997). 

Depending upon the source of wastewater the physical and chemical 

characteristics vary greatly. In general physical composition of wastewater is 

0.1% solids and 99% water content. Of this about 30% is suspended solids and 

70% dissolved solids. Chemically wastewater consists of organic compounds 

like proteins, fats, lipids, oil, phenols, carbohydrates and inorganic compounds 

like heavy metals, nutrients like nitrogen and phosphorus, sulphur compounds, 

chlorinated compounds, alkalinity, toxic compounds etc. Of these around 

80-90% of the inorganic is dissolved and 55-60% of the organics are dissolved. 

Gases in wastewater include: hydrogen sulphide, methane, oxygen, carbon 

dioxide, and nitrogen. Biological composition includes microbes like bacteria, 

fungi, algae and protozoa. The coliform group of organisms are used as an 



7 
 

indicator of pathogenic organisms. Materials of plant and animal origin are 

also common. (http://www.atl.ec.gc.ca/epb/issues/wstewtr.html) 

 Factors like increasing awareness and consequences of water pollution, 

increasing demand for high water quality, diminishing water resources in 

contrast to increasing demand from rapid population growth and industrial 

development have resulted in the implementation of stringent regulations, 

imposed by agencies on effluent quality (Tabrizi et al., 2004). 

2.2 PROCESSES IN A WASTEWATER TREATMENT PLANT  

  A typical wastewater treatment plant generally contains primary, secondary 

and an optional tertiary treatment stages. Primary stage is mainly to remove 

coarse suspended solids from the influent raw stream. Bar screens/ bar racks 

followed by grit chambers are employed for physical screening purposes. In 

case of enhanced primary treatment this is followed by chemical coagulation 

and flocculation to further remove fine solids from the waste stream. This 

treated water is referred to as primary effluent (PE). Following the primary 

treatment the PE enters the biological treatment stage where fixed or 

suspended cultures of microorganisms utilize the biodegradable organics and 

nutrients present in the PE for their growth and maintenance. This is referred 

to as the biological nutrient removal process. The effluent then enters 

secondary clarifiers where the flocs are allowed to settle and the final effluent 

is either directly discharged or enters a tertiary treatment stage depending on 



8 
 

the effluent regulations. Disinfection using UV, ozone or chemicals like 

chlorine is common treatment options in the tertiary stage. 

2.3 BIOLOGICAL NUTRIENT REMOVAL 

Presence of nutrients in waste stream poses disposal problems. Phosphorus 

and nitrogen are the major nutrients responsible for algal growth in most of the 

receiving streams. If wastewater is discharged untreated, eutrophication is a 

major problem. Eutrophication refers to excessive growth of algae and other 

aquatic plants which in turn prevents sunlight penetration into water body and 

depletes oxygen in the lower layers. As a result aquatic habitat is disturbed. 

Also the stream can no longer be used for domestic (because of odour 

problems), industrial or agricultural purposes (Vabolienė et al., 2007). 